
  

 

 

  

 

 

Marco Island Ten Year Water Supply Work Plan 
April 26, 2024 

 

 

 

 

City of Marco Island 

Jeff Poteet 
General Manager Water & Sewer 

 
Prepared By: 

 

Naples, FL 

2024 Marco Island Ten Year Water Supply Work Plan  

City of Marco Island 



2024 Marco Island Ten Year Water Supply Work Plan 

 

 
 

 

  1 

 

Contents 

1. Introduction ...................................................................................................................................................................... 3  

1.1.1 Statutory History ................................................................................................................................................................................ 3 
[...]
transfer raw water from the lakes to the GST or inject water into the ASR system.  

 An ASR system, including seven ASR wells, each with an injection/recovery capacity of 1,100 gpm (1.58 

mgd) per well, and 7,700 gpm (11.10 mgd) total. Each well can recover and pump water from the UFA to 

the GST. The City is permitted to install two additional ASR wells if necessary, in the future.  These wells are 

currently not planned for construction within the 5 or 10-year planning period.  

 Five high service raw water pumps that transfer water from the Marco Lakes GST to NWTP. Two pumps have 

a rated capacity 5,200 gpm, two pumps have a rated capacity of 4,000 gpm, and one pump has rated 

Marco Lakes 

Source Water Facility 



2024 Marco Island Ten Year Water Supply Work Plan 

 

 
 

 

  9 

 

capacity of 4,300 gpm.  The firm capacity is 17,500 gpm (25.20 mgd).  However, the maximum flow in the 

raw water transmission main to the NWTP is approximately 7,000 gpm (10.08 mgd). The limit is due to the 

maximum velocity and pressure drop in the transmission main. 

FIGURE 2.3 
Marco Lakes Source Water Facility Site 
2024 Marco Island Ten Year Water Supply Work Plan

 
Source: Marco Island Water Treatment Facilities 2011 Capacity Analysis Report 



2024 Marco Island Ten Year Water Supply Work Plan 

 

 
 

 

  10 

 

The WUP has an annual withdrawal limit of 1,966.37 million gallon per year (MGY) from Marco Lakes, or 5.39 

mgd annual average withdrawal limit. During the wet season, June 1st to November 30th, the maximum monthly 

allocation of the Marco Lakes water limits the amount of water available for treatment to 244.16 MG, which is an 

average of 7.88 mgd for a 31-day month. The ASR withdrawals are typically made in the dry season between 

December 1st and May 31st to meet additional demand. There is an allocated 1,515.21 MGY for withdrawal from 

the ASR. This is equivalent to an average withdrawal of 8.33 mgd from the ASR during that 182-day period, in 

addition to water available from Marco Lakes.   

The ASR wells are used to provide year-round water supply by storing large quantities of Marco Lakes water 

during the wet season, when lake water is plentiful, and for later recovery during the dry season when lake water 

is limited. Injection into the ASR can occur when the following three conditions are met: 

 The date is June 1st to November 30th (183 days) 

 The stage level of Henderson Creek Canal exceeds 3.5 feet NGVD 

 The stage level of Marco Lakes exceeds 2 feet NGVD.  

The raw lake water is stored in a deep but unused aquifer, which minimizes the flow of the fresh water away from 

the well. The ambient water in the storage aquifer is higher-density brackish water. There is a significant 

stratification of the fresh and brackish water, and the injected raw water creates a “bubble” of fresh water within 

the brackish aquifer. This stratification can minimize  mixing two sources of water and keep a similar lake water 

quality for future recovery. Typically, only about 70 – 80 percent of the bubble of water is recovered before 

exceeding the drinking water standards for total dissolved solids and chloride level. ASR water generally has less 

than 150 mg/L chloride concentration and does not exceed 250 mg/L to meet the operational requirements of 

NWTP.  

The Marco Lakes are dedicated to the City’s water supply and are fed by the Henderson Creek canal system, 

which is part of the West Collier Basin, as shown in Figure 2.4. The Henderson Creek canal system drainage basin 

is fed by the drainage area east of Collier Blvd. north of US Route 41 and primarily south of Interstate 75 as 

shown in Figure 2.5.  A proposed connection to the northern section of the Golden Gate canal system may 

increase the drainage area north to Immokalee Road to increase dry season flows to the Rookery Bay.   



2024 Marco Island Ten Year Water Supply Work Plan 

 

 
 

 

  11 

 

FIGURE 2.4 
Lower West Coast Planning Area drainage basins 
2024 Marco Island Ten Year Water Supply Work Plan

 

Source: SWFWMD 2017 LWCSP Update 

The principal source of water for Henderson Creek is stormwater runoff which is an alternative raw water supply.  

A half mile past the Lakes, Henderson Creek flows over a weir at Route 41 into a saltwater stream that flows into 

the Gulf of Mexico.  The City’s ASR system captures and stores excess stormwater runoff during the rainy season 

and supplements the City’s water supply during the dry season to provide a drought resistant solution in 

accordance with the LWCSP guidance. 



2024 Marco Island Ten Year Water Supply Work Plan 

 

 
 

 

  12 

 

FIGURE 2.5 
Current and Proposed Henderson Creek Watershed 
2024 Marco Island Ten Year Water Supply Work Plan

 

Source: Marco Island Water Treatment Facilities 2011 Capacity Analysis Report 

2.4.2 SWTP Raw Water Supply 

Raw water for the RO system at the SWTP is supplied by the MHA brackish wellfield located on Marco Island, as 

shown on Figure 2.6. There are a total of 21 wells of which 15 are currently in operation. The City has abandoned 

and plugged four brackish wells (RO-2, RO-3, RO-6, and RO-9) due to increasing salinity. Two of the wells (RO-5 



2024 Marco Island Ten Year Water Supply Work Plan 

 

 
 

 

  13 

 

and RO-8) are disconnected from the system and are maintained as standby wells. Table 2.3 shows the rated 

capacity of each of the operating brackish wells.   

FIGURE 2.6 
Marco Island Mid-Hawthorn Aquifer Brackish Wellfield and WTP Locations 
2024 Marco Island Ten Year Water Supply Work Plan 

 

Source: Marco Island Water Treatment Facilities 2011 Capacity Analysis Report 

The SWTP treatment capacity is 6.0 mgd, and the RO treatment process operates at 75 percent recovery, which 

requires 8.0 mgd of raw water to meet treatment capacity. The total capacity of the wells with the largest well out 

of service is 8.60 mgd, as shown in Table 2.3, which is greater than the required 8.0 mgd. The City will only need 



2024 Marco Island Ten Year Water Supply Work Plan 

 

 
 

 

  14 

 

to drill new wells to replace existing wells that experience salinity increases that make them unsuitable to feed 

the SWTP. 

TABLE 2.3  
South Water Treatment Plant Mid-Hawthorn Wellfield Summary 
2024 Marco Island Ten Year Water Supply Work Plan 

Name of Well 
Design Capacity of Well Pump 

(mgd) 

RO well 1 0.69 

RO well 2 Not in use – filled in 

RO well 3 Not in use - filled in 

RO well 4 0.65 

RO well 5 Out of Service 

RO well 6 Not in use - filled in 

RO well 7 0.70 

RO well 8 Out of Service 

RO well 9 Not in use - filled in 

RO well 10 0.60 

RO well 11 0.79 

RO well 12 0.76 

RO well 13 0.79 

RO well 14 0.61 

RO well 15 0.43 

RO well 16 0.69 

RO well 17 0.63 

RO well 18 0.51 

RO well 19 0.63 

RO well 20 0.63 

RO well 21 0.69 

Wellfield Firm Capacity 
(largest well out of service) 

8.60 

Source: Marco Island Water Treatment Facilities 2021 Capacity Analysis Report 



2024 Marco Island Ten Year Water Supply Work Plan 

 

 
 

 

  15 

 

2.5 Water Supply Provided by City of Marco Island 

The City operates two water treatment plants on Marco Island that are permitted with the Florida Department of 

Environmental Protection (FDEP) under Public Water Supply (PWS) ID Number 5110183. The NWTP treats raw 

water from the Marco Lakes SWF using lime softening and microfiltration.  The SWTP desalts brackish 

groundwater from the MHA using RO. The permitted operating capacity of the NWTP is 6.67 million gallons per 

day (mgd) and the permitted capacity of the SWTP is 6.0 mgd, for a total WTP production capacity of 12.67 mgd. 

The two WTPs supply water to the Marco Island service area.  

2.5.1 Marco Island North Water Treatment Plant 

The Marco Island NWTP is located at Elkcam Circle and Windward Drive on the north end of Marco Island as 

shown in Figure 2.6.  Marco Lakes, located nine miles north of Marco Island, provides raw surface water to the 

NWTP.  The permitted capacity of the NWTP is 6.67 mgd and is typically operated near this capacity year-round 

with the SWTP used for peaking.  Approximately 3.67 mgd of the NWTP finished water is distributed by local high 

service pumps to the north side of Marco Island.  The remaining 3.0 mgd of finished water is transferred to the 

SWTP for blending with RO permeate and distribution to the south end of the island by the SWTP high service 

pumps. 

The NWTP is a conventional lime softening and filtration facility that uses a lime softening reactor/clarifier 

followed by a membrane filtration.  Lime and alum are added to the reactor/clarifier to remove TOC, color, 

hardness and alkalinity from the water.  The membrane filters remove residual turbidity from the lime softening 

process, as well as provide a critical removal barrier for pathogens.  Primary and residual disinfection is 

accomplished by adding chloramines to the filter influent.  The filtered water is transferred to the SWTP and to 

the existing storage tanks for additional disinfection contact time, storage and eventual distribution. The 

permitted capacity of the treatment system is 6.67 mgd.  All treatment components are sized to continuously 

produce this peak flow in accordance with FDEP rules.  The permitted capacity is limited by the capacity of the 

Lime Reactor at 6.67 mgd.  The new Pall Membrane Filtration System (PMFS) currently can filter up to 10 mgd. 

The finished water is sent to the single 4.0 MG GST at the NWTP or transferred to the SWTP GSTs. Finished water 

from the NWTP 4.0 MG GST is sent to distribution using the onsite high service pump station (HSPS). The HSPS 

consists of three (3) pumps, each with a rated capacity of 3,300 gpm, with room for a future fourth pump. The 

NWTP HSPS firm capacity is 6,600 gpm (9.50 mgd), with a total capacity of 9,900 gpm (14.26 mgd). 

The City is planning to upgrade the NWTP treatment process to incorporate biologically active filtration (BAF) 

pretreatment and to add low-pressure reverse osmosis (LPRO).  The BAF process, to be located at the SWF before 

transferring the surface water to the NWTP, will remove naturally occurring nutrients, taste and odors 

compounds, and organics within the source water that reduce PMFS efficiency and negatively impact finished 

water quality.  The LPRO process will replace the existing aging lime softening process to improve reliability, 

reduce operating cost and improve finished water quality. 

2.5.2 Marco Island South Water Treatment Plant 

The SWTP is located near the center of the southern portion of Marco Island off Lily Court and is the source of 

water supply for the south end of the island.  The SWTP has a permitted production capacity of 6.0 mgd and 

receives an additional 3.0 mgd of finished water from the NWTP for blending and distribution at the SWTP.  Raw 



2024 Marco Island Ten Year Water Supply Work Plan 

 

 
 

 

  16 

 

water is provided to the facility by 15 brackish wells located in the central and eastern portion of the island as 

shown in Figure 2.6.  

The SWTP is a brackish RO facility that desalts brackish feed water.  The facility utilizes sand separation, cartridge 

filtration and scale inhibitor chemical addition as pretreatment to a two-stage RO desalting process.  The RO 

permeate is degasified for sulfide removal and then residually disinfected by chloramines before transferring to 

the finished water storage tanks for blending, storage and eventual distribution.  All treatment components are 

adequately sized to treat the rated 6.0-mgd WTP capacity in accordance with FDEP rules. The RO system went 

operational in 1991 and many of the system components are upgraded annually. 

The SWTP has two 2.0 MG storage tanks, one 3.0 MG storage tank, and one 1.0 MG storage tank, for a total of 8 

MG storage capacity. The SWTP has two High Service Pump Stations (HSPS): an east HSPS and a west HSPS. The 

two pump stations have a total of eight high service pumps with a firm capacity of 13,300 gpm (19.15 mgd) and 

a total capacity of 16,400 gpm (23.62 mgd). The east HSPS has four pumps, each rated at 3,3000 gpm. The west 

HSPS has four pumps, three of the pumps are rated at 1,000 gpm each, and the fourth pump is rated at 400 

gpm.  

The City is currently upgrading the west HSPS.  The existing pump station will be demolished and replaced with a 

station with two pumps, each with a rated capacity of 3,300 gpm, with room for a third pump. With the new west 

HSPS, the SWTP will have a total of seven high service pumps with a firm capacity of 16,500 gpm (23.76 mgd) 

and a total capacity of 19,800 gpm (28.51 mgd). 

2.6 Relevant Regional Issues   

The 2022 LWCSP update concludes that future water needs of the region can be met through the planning 

horizon with appropriate management, conservation, and implementation of projects identified in Chapter 9 of 

the LWCSP. Meeting future water needs through 2045 depends on the following: 

1. Construction of potable water supply development projects by two PWS utilities (Ave Maria and Florida 

Governmental Utility Authority – Lehigh Acres); 

2. Implementation of the Comprehensive Everglades Restoration Plan C-43 West Basin Storage Reservoir, 

Picayune Strand Restoration Project, and other ecosystem restoration projects; 

3. Coordination between the SFWMD and appropriate local governments to identify long-term sustainable 

water supply solutions in DSS demand areas that are currently or projected to experience aquifer stress; 

and 

4. Completion of repairs to the Herbert Hoover Dike by the USACE and implementation of the new Lake 

Okeechobee System Operating Manual. 

SFWMD’s 2022 LWCSP update identified the following issues that are specific to the City’s public water system:: 

1. Climate change and sea level rise are issues of concern, especially in coastal regions. 

2. The SFWMD’s recommendations for water supply planning in the LWC Planning Area include continued 

coordination with AG stakeholders, PWS utilities, and other water users; protection of natural resources; 



2024 Marco Island Ten Year Water Supply Work Plan 

 

 
 

 

  17 

 

diversification of water sources; and continued monitoring of water levels and water quality in surface 

water and groundwater. 

3. Water availability in most surface water systems is limited due to restricted allocation area criteria or 

other protective measures. Additional water storage features could enhance water availability.    

4. Public service utilities are encouraged to create additional storage capacity for surface water, where 

appropriate and feasible. ASR systems can store water during periods of low demand and high-water 

levels (i.e., during the wet season) for subsequent recovery during dry periods, which could reduce 

withdrawals from the SAS and IAS wells. 

5. Use of reclaimed water for urban irrigation is encouraged to reduce demands on the potable water 

system and freshwater resources. 

6. Development of the SAS and IAS has been maximized in many areas due to the potential harm to water 

resources and related natural systems, saltwater intrusion, and impacts to existing legal users. 

7. Water users are encouraged to reduce reliance on the SAS and IAS by diversifying water sources and 

developing AWS sources to meet future water demands. 

8. Local water users installing FAS wells are encouraged to collaborate with the SFWMD to gather and share 

hydrogeologic data. Additional data will increase knowledge of aquifer properties and could support 

updates to future groundwater modeling efforts of the FAS. 

9. The SFWMD will continue to support AWS development and promote water conservation to increase the 

security and diversity of water sources, as withdrawing less water from aquifers helps prevent saltwater 

intrusion. 

10. PWS utilities should plan for climate change and sea level rise by reducing withdrawals from the SAS and 